
-1-P/N 9925424 Rev 02  06/14

Before you begin, read these instructions twice and check to be sure all parts and tools are accounted for. Please 
retain these installation instructions for future reference and parts ordering information.

P/N 2879969
REAR VIEW MIRROR KIT

Application  
	 RANGER 570, RANGER ETX, RANGER XP 900

Tools Required:
	 #2 Phillips Screwdrivers

IMPORTANT:  Your Polaris REAR VIEW MIRROR KIT is exclusively designed for your vehicle. 
Please read the installation instructions thoroughly before beginning. Installation is easier if the 
vehicle is clean and free of debris. For your safety, and to ensure a satisfactory installation, perform 
all installation steps correctly in the sequence shown.

APPROXIMATE ASSEMBLY TIME:  10 minutes

Kit Contents: 
Ref	 Qty	 Part Description					     Part Number
  1	   1	 Mirror Main Bracket					    5260278
  2	   1	 Mirror Support Bracket				    5258148
  3	   1	 Parabilic Mirror, Black				          -
  4	   2	 Screw, PHFH-M4X0.7X8 ZB3			         -
  5	   2	 Screw, PHPHD-M6X1.0X10 ZB3			         -
  6	   2	 Nut, Hex-M4X0.7, Nyloc ZB3			         -
  7*	   2	 Screw-#8X3/4-HI/LO-PN-T20, TRX-M		  7518227
	   1	 Instructions						      9925424
  Item marked with (*) is an optional and used for installing Rear View Mirror Kit on  
  Ranger 900 XP with Wiper Kit pre-installed.

31

2

5

4

6

7



-2-P/N 9925424 Rev 02  06/14

INSTALLATION INSTRUCTIONS (For Ranger 570, Ranger ETX):
1.	Park the vehicle. Turn the key to “OFF” position 

and remove from the vehicle.
2.	Align the mirror with the welded bracket and fix it 

with two M4 screws and relevant nuts. Figure 1.

Figure 1

INSTALLATION INSTRUCTIONS:
For Ranger XP 900 (Without Wiper Kit Installed)
1.	Remove the windshield.
2.	Mount both the main bracket (PN 5260278) and 

support bracket (PN 5258148) on the center of 
the upper trim such as the inner bracket should 
be inside and outer bracket should be on outside 
as shown. Tighten with two M6 screws. Figure 2.
NOTE: Both the brackets should match the 
profile of the upper trim.

3.	Re-install the windshield.

Figure 2

Assembly 
View

Figure 3

Upper Trim Support 
Bracket

Main 
Bracket

Mirror
Screw

Screw

Mirror

Nut

4.	Mount the mirror on the bracket with two M4 
screws and relevant nuts. Figure 3.



-3-P/N 9925424 Rev 02  06/14
Figure 7

Mirror

ScrewWiper Box

For Ranger XP 900 (With Wiper Kit Installed)
1. Remove two switches from wiper box. Figure 4.

Figure 6

Figure 5

Figure 4

Switch

Screw

Cover

Boss

2. Remove the wiper box cover by removing four 
#10X3/4 screws. Figure 5.

3. Drill two holes of size #36 (0.1065”) in the boss 
of wiper box cover from inside. Re-install the 
cover and switches. Figure 6.

4. Install the mirror on the wiper box using two 
screws (PN 7518227). Figure 7.


